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History of the test report

Original Report Issue Date: 2025.03.18
e No additional attachment

o Additional attachments were issued following record

Attachment No. Issue Date Description
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1. Certification

Sample no. POC250317012-S001

Product name Alarm Clock Radio

Model name UE168

Trade mark uscce

Power supply DC 5V from adapter or DC 4.5V from battery

Model:K12E050200U

Input: 100-240V~, 50/60Hz 0.35A

Output: 5V===2.0A

Manufacturer: Dongguan Guanijin Electronics Technology Co., Ltd

Adapter information

Dongguan Shunlang Electronics Co., Ltd
Applicant Floor 5, Building 2, Shenxiang Industrial Park, Dabandi Cuntou
Community, Humen town, Dongguan city, China

Dongguan Shunlang Electronics Co., Ltd
Manufacturer Floor 5, Building 2, Shenxiang Industrial Park, Dabandi Cuntou
Community, Humen town, Dongguan city, China

Note:

For more detailed features description, please refer to the manufacturer’s or the User’'s manual of the EUT.

HY-FCC part 15B Ver.1.1 Page 4 / 32 Report No.: EMC250317012-01-001
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2. Test Result Summary

2.1. Test Procedures According to The Technical Standard(s):

Emission
Standard Item Result| Remarks | Tested in Lab
FCC CFR 47 Part 15 Subpart B Conducted (Main Port) PASS Class B Haiyun
ANSIC63.4 Radiated PASS Class B Haiyun

Note:

(1) “N/A” denotes test is not applicable in this test report.
(2) Haiyun: Shenzhen Haiyun Standard Technical Co., Ltd.

2.2. Measurement Uncertainty

Where relevant, the following measurement uncertainty levels have been estimated for
tests performed on the EUT as specified in CISPR 16-4-2:
This uncertainty represents an expanded uncertainty expressed at approximately the 95%
confidence level using a coverage factor of k=2.

Measurement uncertainty levels of Haiyun Lab
Measurement Measurergent Frequency Uncertainty
ange
Radiated Emission 30MHz~1GHz +4.22dB
Radiated Emission 1GHz ~ 18GHz +5.06dB
Radiated Emission 18GHz ~ 40GHz +4.98dB
Conduction Emissions 150kHz~30MHz +2.68dB

2.3. Test Sites

Company:

Shenzhen Haiyun Standard Technical CO., Ltd.

Address:

No. 110-113, 115, 116, Block B, Jinyuan Business Building,
Bao'an District, Shenzhen, China

CNAS Registration Number:

CNAS L18252

CAB identifier

CNO0145

A2LA Certificate Number

6823.01

Telephone:

0755-26024411

HY-FCC part 15B Ver.1.1
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2.4. Test Instruments List

Name of Serial Inventory Last Due
Equipment CEGHEEIEY | e ez Number No. [Calibration|Calibration
Radiated Emission
Test receiver Rohde&Schwarz ESU 100184 JLEO11 | 2024/4/24 | 2025/4/23
Log periodic
Schwarzbeck VULB 9168 1151 JLEO12 | 2024/4/20 | 2025/4/19
antenna
Low frequency
/ LNA 0920N 2014 JLE023 | 2024/4/24 | 2025/4/23
amplifier
High frequency
Schwarzbeck BBV 9718 284 JLE024 | 2024/4/24 | 2025/4/23
amplifier
Horn Antenna | SCHWARZBECK | BBHA 9120 D 02670 JLE028 | 2024/4/20 | 2025/4/19
Horn Antenna | SCHWARZBECK BBHA 9170 9170#685 JLEO29 [ 2024/7/15 | 2025/7/14
Loop Antenna | SCHWARZBECK | FMZB1519B 00029 JLEO30 | 2024/7/15 | 2025/7/14
Broadband
Schwarzbeck BBV9721 9721-019 JLE025 | 2024/4/24 | 2025/4/23
preamplifier
Temp&Humidity
Meideshi JR9O00 / JLEO21 | 2024/4/24 | 2025/4/23
Recorder
Farad Technology
Test software EZ-EMC Ver.TW-03A2
Co., Ltd
Conduction Emission
LISN Rohde&Schwarz ENV216 100075 JLEOO2 | 2024/4/24 | 2025/4/23
ISN Schwarzbeck CATE 5 8158 #171 JLEOO3 | 2024/4/24 | 2025/4/23
Test receiver Rohde&Schwarz ESCI 100718 JLEO10 | 2024/4/24 | 2025/4/23
Pulse limiter Rohde&Schwarz ESH3-22 102299 JLEO47 | 2024/4/24 | 2025/4/23
Temp&Humidity
Meideshi JR900 / JLEO20 | 2024/4/24 | 2025/4/23
Recorder
Farad Technology
Test software EZ-EMC Ver.TW-03A2
Co., Ltd
HY-FCC part 15B Ver.1.1 Page 6/ 32 Report No.: EMC250317012-01-001
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3. General Information

3.1. Description of Test Modes
To investigate the maximum EMI emission characteristics generates from EUT, the test system
was pre-scanning tested base on the consideration of following EUT operation mode or test
configuration mode which possible have effect on EMI emission level.
Each of these EUT operation mode(s) or test configuration mode(s) mentioned above was
evaluated respectively. The test data reflect the worst model.

Test Mode Description

Test mode1 Alarm clock(by adapter)+discharging

Test mode2 Alarm clock(by battery)+discharging

Test mode3 FM 98MHz(by adapter)+discharging

Test mode4 FM 98MHz(by battery)+discharging

Test mode5 FM 98MHz(by adapter)+discharging+earphone
Test mode6 FM 98MHz(by battery)+discharging+earphone

3.2. Description of Support Units

The EUT has been tested as an independent unit together with other necessary
accessories or support units. The following support units or accessories were used to form
a representative test configuration during the tests.

No. Equipment Model Manufacturer Series No
1 Dry battery R0O3 1.5V Penonsing /
2 Cement load 50Q100W / /
3 Cement load 50100W / /
4 Earphone E1 XIAOMI /
HY-FCC part 15B Ver.1.1 Page 7 /32 Report No.: EMC250317012-01-001
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4. Emission Test

4.1. Conduction Emission Test

4.1.1.Limits
Class A (dBuV) Class B (dBuV)
FREQUENCY (MHz)
Quasi-peak Average Quasi-peak Average
0.15-0.5 79 66 66 - 56 56 - 46
0.50-5.0 73 60 56 46
5.0-30.0 73 60 60 50
Note:

1.
2.
3.

The lower limit shall apply at the transition frequencies.
The limit decreases in line with the logarithm of the frequency in the range of 0.15 to 0.50MHz.
All emanations from a class A/B digital device or system, including any network of conductors

and apparatus connected thereto, shall not exceed the level of field strengths specified above.

4.1.2. Test Procedures

. Test methods reference ANSI C63.4:2014.

The EUT was placed 0.8 m from the horizontal ground plane and 0.4 m from the vertical ground
plane with EUT being connected to the power mains through a line impedance stabilization
network (AMN). All other support equipment powered from additional AMN. The AMN provide50
Ohm/ 50 uH of coupling impedance for the measuring instrument.

Interconnecting cables that hang closer than 0.4 m to the ground plane shall be folded back and
forth in the center forming a bundle 0.3 m to 0.4 m long.

I/O cables that are not connected to a peripheral shall be bundled in the center. The end of the
cable may be terminated, if required, using the correct terminating impedance.

The frequency range from 150 kHz to 30 MHz was searched.

Actual test configuration, please refer to the related Iltem — EUT Test Photos.

HY-FCC part 15B Ver.1.1 Page 8 /32 Report No.: EMC250317012-01-001
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4.1.3. Test set-up

40cm

EUT

Vert. reference plane

“%

80cm

/ EMI receiver

I
0000
~ oooo O

e

LISN

7

S~

Reference ground plane

For the actual test configuration, please refer to the related item — Photographs of the test

configuration

HY-FCC part 15B Ver.1.1
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4.1.4. Test Results
UE168

23.4°C, 50% RH

Mode 1

AC 120V 60Hz

Freedom Zhuo Pass
2025-03-18
Note:
Line
Conducted Emission Measurement
20.0  dBuV
FCC Part1 98 ClassB Conduction[QF)
|
FCC Part] 5B Claz:B Conduction[AVG]
|
30 peak
AVE
20
0.150 0.5 [MHz) [ 20.000
Reading Correct Measure-
No. Mk. Freq.  Level Factor ment Limit ~ Over
MHz dBuY dB dBuv dBuv dB Detector  Comment
1" 01500 3571 20.08 5579 66.00 -10.21 QP
2 0.1500 16.04 20.08 36.12 56.00 -1988 AVG
3 02140 2938 20.03 49 41 63.05 -13.64 QP
4 02140 956 20.03 2959 5305 -2346 AVG
5 04300 2145 20.33 4178 5725 1547 QP
6 04300 6.07 20.33 26.40 4725 2085 AVG
7 21140 1587 20.20 36.07 56.00 -19.93 QP
8 21140 6.05 20.20 2625 4600 -1975 AVG
9 214300 876 20.14 2890 60.00 -31.10 QP
10 214300 -1.10 20.14 19.04 50.00 -3096 AVG
11 290060 11.92 20.28 32.20 60.00 -27.80 QP
12 290060 255 20.28 2283 50.00 -2717 AVG
Note:

1. Correct Factor = LISN Factor + Cable Loss + Pulse Limiter Factor

2. Measurement= Reading + Correct Factor.

3. Over = Result — Limit

HY-FCC part 15B Ver.1.1
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UE168 Mode 1
23.4°C, 50% RH AC 120V 60Hz
Freedom Zhuo Pass
2025-03-18
Note:
Neutral
Conducted Emission Measurement
20.0  dBu¥
\ FCC Part158 ClassB Conduction[@F]
3 ]
FCC Part] 5B [Clas:B Conduction[AYG]
|
peak
30
AVG
-20
0.150 05 [MHz) 5 20,000
Reading Correct Measure-
No. Mk. Freq.  Level  Factor ment Limit ~ Owver
MHz dBuV dB dBuv dBuV dB Detector  Comment
1 01500 2731 20.35 47 66 66.00 -18.34 QP
2 0.1500 1078 20.35 3113 5600 -2487 AVG
3 0.4460 1847 2013 38.60 5695 -18.356 QP
4 04460 762 2013 2775 4695 1920 AVG
5 1.6780 1618 20.35 36.53 56.00 -1947 QP
6 1.6780 679 20.35 2714 4600 -1886 AVG
7 20020 1365 20.37 34.02 5600 -2198 QP
8 * 20020 786 20.37 2823 4600 777 AVG
9 212220 843 20.18 28.61 6000 -31.39 QP
10 212220 175 20.18 18.43 5000 -3157 AVG
11 282820 11.89 20.35 3224 6000 -27.76 QP
12 282820 3.00 20.35 2335 5000 -2665 AVG
Note:

1.Correct Factor = LISN Factor + Cable Loss + Pulse Limiter Factor,
2.Measurement= Reading + Correct Factor.
3.0ver = Result — Limit

HY-FCC part 15B Ver.1.1 Page 11/32 Report No.: EMC250317012-01-001
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Note:

UE168

23.4°C, 50% RH

Freedom Zhuo

2025-03-18

Mode 3

AC 120V 60Hz

Pass

Line

30

-20

20,0 dBu¥

Conducted Emission Measurement

\

FCC Part15B ClassB Conduction[@F)

FCC Parfl 5B ClazsB Conduction[AVG)

peak

AYEG

0.150 05 [MHz] 5 30.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuY dBuv dB Defector ~ Comment
1 0.1660 2598 2029 4627 6516 -18.89 QP
2 0.16860 1169 2029 31.98 5516 -2318 AVG
3 0.1980 2410 20.36 44 46 6369 -1923 QP
4 0.1980 925 20.36 2961 5369 -2408 AVG
5 0.2340 21.11 20.18 4129 6231 -2102 QP
6 02340 844 2018 2862 5231 -2389 AVG
T* 04380 2097 2015 4112 5710 -1598 QP
8 0.4380 8.88 20.15 29.03 4710 -18.07 AVG
9 21700 1790 2033 3823 56.00 777 QP
10 21700 715 20.33 27.48 46.00 -1852 AVG
11 27.9340 1260 20.34 32.94 60.00 -27.06 QP
12 27.9340 357 20.34 23.91 50.00 -2609 AVG
Note:

1.Correct Factor = LISN Factor + Cable Loss + Pulse Limiter Factor
2.Measurement= Reading + Correct Factor.
3.0ver = Result — Limit

HY-FCC part 15B Ver.1.1
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Note:

UE168

23.4°C, 50% RH

Freedom Zhuo

2025-03-18

Mode 3

AC 120V 60Hz

Pass

Neutral

800 dBu¥

-20

Conducted Emission Measurement

—

FCC Pert158 ClassB Conduction[QF]

FCC Parf15B Claz:B Conduction[AVG]

peak

AVEG

0150 05 [MHz] 5 30.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuv dBuv dB Detector  Comment
1 0.1660 31.31 20.29 5160 6516 -13.56 QP
2 0.1660 1430 2029 3459 5516 -2057 AVG
3 0.2060 2864  20.34 4898 6337 1439 QP
4 0.2060 1122  20.34 3156 5337 -2181 AVG
5 0.2380 2599  20.16 4615 6217 -16.02 QP
6 0.2380 1118 2016 3134 5217 -2083 AVG
7 0.2700 2425  20.11 4436 6112 -1676 QP
8 0.2700 825 20.11 2836 5112 2276 AVG
9 16540 1751 20.35 37.86 56.00 -18.14 QP
10 16540 7.19 20.35 2754 4600 -1846 AVG
11 27.4500 1222  20.35 3257 6000 -2743 QP
12 27.4500 3.16 20.35 2351 5000 -2649 AVG
Note:
1.Correct Factor = LISN Factor + Cable Loss + Pulse Limiter Factor,
2.Measurement= Reading + Correct Factor.
3.0ver = Result — Limit
HY-FCC part 15B Ver.1.1 Page 13 /32 Report No.: EMC250317012-01-001
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Note:

UE168

23.4°C, 50% RH

Freedom Zhuo

2025-03-18

Mode 5

AC 120V 60Hz

Pass

Line

0.0 dBu¥

Conducted Emission Measurement

30

-20

—

FCC Part15B ClassB Conduction[@F)

FCC Part1 5B |ClassB Conduction[AYIE)

peak
AVIG

0.150 05 [MHz] 5 30.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuv dBuv dB Detector ~ Comment
1 0.1500 20.26 20.35 40.61 66.00 -2539 QP
2 0.1500 7.41 20.35 27.76 56.00 -2824 AVG
3 0.3940 2150 20.22 41.72 5798 -16.26 QP
4 0.3940 7.85 20.22 28.07 47.98  -19.91  AVG
5 0.4380 2084 20.15 40.99 57.10  -16.11 QP
6 0.4380 554 20.15 2569 4710 2141  AVG
7 1.0380 14.79 20.06 34.85 56.00 -2115 QP
8 1.0380 462 20.06 24 68 46.00 -21.32 AVG
9 20220 16.16 20.36 36.52 56.00 -1948 QP
10 20220 563 20.36 2599 46.00 -20.01 AVG
11 254740 12.00 20.29 3229 60.00 -27.71 QP
12 2654740 232 20.29 2261 50.00 -27.39 AVG

Note:

1.Correct Factor = LISN Factor + Cable Loss + Pulse Limiter Factor

2.Measurement= Reading + Correct Factor.
3.0Over = Result — Limit

HY-FCC part 15B Ver.1.1
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UE168 Mode 5
23.4°C, 50% RH AC 120V 60Hz
Freedom Zhuo Pass
2025-03-18
Note:
Neutral
Conducted Emission Measurement
200 dBu¥
\ FCC Part15B ClassB Conduction[GF]
[
\ FCC Parf15B Clas:B Conduction[AVG])
|
30 peak
WWMMMMM
-20
0.150 0.5 [HHz] 5 30.000
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuv dBuv dB Detector Comment
1 0.1540 2093 20.33 4126 6578 2452 QP
2 0.1540 6.49 20.33 26.82 5578 -28.96 AVG
3 0.2220 16.40 20.25 3665 6274 2609 QP
4 0.2220 4.09 20.25 2434 5274 2840 AVG
5 * 0.4060 20.56 20.23 4079 5773 -16.94 QP
6 0.4060 6.43 20.23 2666 4773 -21.07 AVG
7 0.4540 1852 20.12 3864 5680 -1816 QP
8 0.4540 8.15 20.12 2827 4680 -1853 AVG
9 1.6700 17.88 20.35 3823 5600 -1777 QP
10 1.6700 6.98 20.35 27.33  46.00 -1867 AVG
11 27.9220 12.20 20.34 3254 6000 2746 QP
12 27.9220 3.28 20.34 2362  50.00 -26.38 AVG
Note:
1.Correct Factor = LISN Factor + Cable Loss + Pulse Limiter Factor,
2.Measurement= Reading + Correct Factor.
3.0ver = Result — Limit
HY-FCC part 15B Ver.1.1 Page 15/ 32 Report No.: EMC250317012-01-001
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4‘.2. Radiated Emission Test

fea

4.2.1.Limit
FCC Part15B
limits at 3m (dBpV/m)
Frequency (MHz)
QP Detector PK Detector AV Detector
30 - 88 40.0 -- --
88 — 216 43.5 -- --
216 — 960 46.0
960 — 1000 54.0 -- -
Above 1000 -- 74.0 54.0

Highest frequency generated or used in
the device or on which the device

Upper frequency of measurement range

(MHz)
operates or tunes (MHz)

Below 1.705 30.
1.705-108 1000.
108-500 2000.
500-1000 5000.

5th harmonic of the highest frequency or 40
Above 1000

GHz, whichever is lower.

4.2.2. Test Procedures

Test methods reference ANSI C63.4:2014.

1. Below 1GHz, the measuring distance of 3 m shall be used for measurements. The EUT was

placed on the top of a rotating table 0.8 m above the ground at a 3 m semi-anechoic chamber.

The table was rotated 360 degrees to determine the position of the highest radiation.

2. Above 1GHz, the measuring distance of 3 m shall be used for measurements. The EUT was

placed on the top of a rotating table 0.8 m above the ground at a 3 m semi-anechoic chamber.

The table was rotated 360 degrees to determine the position of the highest radiation.

HY-FCC part 15B Ver.1.1
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The height of the test antenna shall vary between 1 m to 4 m. Both horizontal and vertical
polarizations of the antenna are set to make the measurement.

The initial step in collecting radiated emission data is a receiver peak detector mode.

Pre - scanning the measurement frequency range. Significant peaks are then marked and then
Quasi Peak detector mode re-measured.

For above 1GHz, If the emission level of the EUT In “Peak Detection” mode is 20 dB lower than
the “Average” limit (means that the emission level in “Peak Detection” mode also complies with
the limit in “Average Mode”), testing will be stopped and “Peak” values of the EUT will be
reported, otherwise, the emissions of the EUT will be measured in “Average Mode” again and
then reported.

All readings are Peak unless otherwise stated QP in column of Note. Peak denotes that the
Peak reading compliance with the QP Limits and then QP Mode measurement didn‘t perform.
(below 1GHz).

All readings are Peak Mode value unless otherwise stated AVG in column of Note. If the Peak
Mode Measured value compliance with the Peak Limits and lower than AVG Limits, the EUT
shall be deemed to meet both Peak & AVG Limits and then only Peak Mode was measured, but

AVG Mode didn‘t perform.(above 1GHz).

HY-FCC part 15B Ver.1.1 Page 17 /32 Report No.: EMC250317012-01-001
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4.2.3.Test Set-up

Radiated measurement test set-up frequency below 1 GHz

Test table & Turmtable

l im ~4m
EUT

Coaxial

PE— T

Ground Plane

Filter To Power

EMI
Recener

Radiated measurement test set-up frequency above 1 GHz

/ Ground Plane
Insulation

HY-FCC part 15B Ver.1.1 Page 18/ 32 Report No.: EMC250317012-01-001
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Turntable

J Test table

Reference point of
antenna calibration

Boundary of EUT
(imaginary circular periphery)

Measurement distance

N

Turntable
Test table /
I
o Boundary of EUT
L1 (imaginary circular periphery)
4‘. / ...‘o
AEl |-+ "‘,
EUT ] AE/
] EUT £
- SR T B i e e - - —————
. AE/ g
& EUT
EQ | o
o Aats
aw !
]
Start position for measurement
distance. (End position, reference point
of antenna calibration, not shown.)
4l
-

For the actual test configuration, please refer to the related item — Photographs of the Test
Configuration

HY-FCC part 15B Ver.1.1 Page 19/ 32 Report No.: EMC250317012-01-001
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4.2.4.Test Results

Below 1GHz
UE168 3m chamber
22.6°C,49% RH Mode 1
Horizontal AC 120V/60Hz
Lemon He PASS
2025-03-17

Note:

Radiated Emission
20.0 dBu¥/m

FCC Fan 196 3M Radiation
Margin -6 dB

-20

30000 40 50 G0 70 BO [MHz) 300 400 500 GOO 70O  10D0.000
Reading Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit ~ Over Height Degree
MHz dBuv dBim dBuvim dBuVim dB Detector cm degree  Comment
1 36.8953 3282 -10.43 2239 4000 -17.61 peak
2 137.4202 2865 -10.04 18.61 4350 -2489 peak
3 170.7926 3492 -10.06 2486 4350 -18.64 peak
4 2276906 3925 -11.53 2772 4600 -18.28 peak
5" 284 9767 3793 -8.91 29.02 4600 -16.98 peak
6 341.9786 3548 -7.63 27.85 46.00 -18.15 peak

Note:

1. Correct Factor = Antenna Factor + Cable Loss - Amplifier Gain
2. Measurement= Reading + Correct Factor.
3. Over = Result - Limit

HY-FCC part 15B Ver.1.1
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UE168 3m chamber
22.6°C, 49% RH Mode 1
Vertical AC 120V/60Hz
Lemon He PASS
2025-03-17
Note:
Radiated Emission
20.0  dBuV/m
FCC Pan 156 3M FRadiation
Margin -6 dB
-20
300000 40 50 60 70 BO [MHz) 300 400 500 GOO 700  10D0.00D
Reading Cormrect Measure- o Antenna Table
No. Mk. Freq.  Level Factor ment Limit ~ Over Height Degree
MHz dBuv dBim dBuvim dBuV/m dB Detector cm degree  Comment

1 * 372855 3795 -10.36 2759 4000 -1241 peak

2 53.8818 3165 -10.66 20.99 4000 -19.01 peak

3 1141138 3502 -12.68 2234 4350 -21.16 peak

4 170.7926 3921 -10.06 2915 4350 -14.35 peak

5 284 9767 2930 -8.91 20.39 46.00 -2561 peak

6 739 6604 2885 127 3012 4600 -1588 peak

Note:

1. Correct Factor = Antenna Factor + Cable Loss - Amplifier Gain
2. Measurement= Reading + Correct Factor
3. Over = Result — Limit
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UE168 3m chamber
22.6C, 49% RH Mode 2
Horizontal DC 4.5V
Lemon He PASS
2025-03-17
Note:
Radiated Emission
80.0 dBuV/m
FCC Part 158 3 Radiation
Margin -6 dB
I
I
|
I
30
] &
2
-20
30000 40 50 60 70 B0 [MHz] 300 400 500 600 70O 1000000
Reading Cormrect Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Qver Height Degree
MHz dBuv dBim dBuv/m dBuVim dB Detectar cm degree  Comment
1 37.2855 3497 -10.36 24 .61 40.00 -1539 peak
2 88.0330 3023 -14.43 15.80 4350 -27.70 peak
3 114.1138 30.59 -12.68 17.91 4350 -2559 peak
4 170.7926 36.95 -10.06 26.89 4350 -16.61 peak
5 2276906 41.08 -11.53 2955 46.00 -16.45 peak
G 4479821 27.56 -4.85 22.71 46.00 -23.29 peak

Note:

4. Correct Factor = Antenna Factor + Cable Loss - Amplifier Gain
5. Measurement= Reading + Correct Factor.
6. Over = Result - Limit
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UE168 3m chamber
22.6°C, 49% RH Mode 2
Vertical DC 4.5V
Lemon He PASS
2025-03-17
Note:
Radiated Emission
200  dBuV/m
FCC Part |56 3M Radiation
Margin -6 dB
-20
300000 40 50 G0 70 B0 [MHz) 300 400 500 GOD 700  1000.00D
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB/m dBuvim dBuV/m dB Detector cm degree  Comment
1* 376798 3515 -10.32 24 83 4000 -1517 peak
2 88.0330 33.60 -14.43 1917 4350 -24.33 peak
3 1141138 3451 -12.68 2183 4350 -21.67 peak
4 170.7926 3316 -10.06 2310 4350 2040 peak
5 227 6906 3356 -11.63 2203 46.00 -23.97 peak
6 4479822 29158 -4 85 24 .30 4600 -21.70 peak
Note:

1.Correct Factor = Antenna Factor + Cable Loss - Amplifier Gain
2.Measurement= Reading + Correct Factor

3.0ver = Result - Limit

HY-FCC part 15B Ver.1.1
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UE168 3m chamber
22.6°C, 49% RH Mode 3
Horizontal AC 120V/60Hz
Lemon He PASS
2025-03-17
Note:
Radiated Emission
20.0 dBu¥/m
FCC Part | 56 3M Fadiation
Margin -6 dB
-20
20,000 10 50 GO0 70 OO0 [MHz) 200 400 500 GOD 700  10D0.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB/im dBuv/m dBuVim dB Detector cm degree  Comment

1 363814 2086 -10.63 20.33 4000 -1967 peak

2 138.8735 2778 -9.94 17.84 4350 -2566 peak

3 170.7926 3475 -10.06 24 69 4350 -18.81 peak

4 2276906 3723 -11.63 2570 4600 -2030 peak

5 * 284 9767 3764 -8.91 2873 4600 -17.27 peak

6 3419786 3464 -7.63 27.01 46.00 -1899 peak

Note:

1.Correct Factor = Antenna Factor + Cable Loss - Amplifier Gain
2.Measurement= Reading + Correct Factor.
3.0ver = Result - Limit
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UE168 3m chamber
22.6°C,49% RH Mode 3
Vertical AC 120V/60Hz
Lemon He PASS
2025-03-17
Note:
Radiated Emission
20.0 dBu¥V/m

FCC Part 158 3M Radiation
Margin -6 dB

-20

30000 40 50 G0 70 OO [MHz] 300 400 500 GO0 700  1000.000
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level  Factor ment Limit ~ Over Height Degree
MHz dBuv dB/m dBuvim dBuVim dB Detectar cm degree  Comment
1" 37.8121  37.04 -10.31 26.73 40.00 -13.27 peak
2 566093 3095 -10.76 2019 4000 -19.81 peak
3 88.0330 3509 -14.43 20.66 4350 -2284 peak
4 1141137 33.33 -12.68 20.65 4350 -2285 peak
5 170.7926 39.44 -10.06 29.38 4350 -14.12 peak
6 4559058 27.03 -4.70 2233 46.00 -23.67 peak
Note:

1.Correct Factor = Antenna Factor + Cable Loss - Amplifier Gain
2.Measurement= Reading + Correct Factor
3.0Over = Result — Limit
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UE168 3m chamber
22.6°C, 49% RH Mode 4
Horizontal DC 4.5V
Lemon He PASS
2025-03-17
Note:
Radiated Emission
800  dBu¥/m
FCC Part 1598 3M Radiation
Margin -6 dB
| |
| |
-20
0000 40 50 G0 70 OO [MHz) 300 400 500 GO0 700  1000.000
Reading Cormrect Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit ~ Over Height Degree
MHz dBuv dB/m dBuV/m dBu'/m dB Detector cm degree Comment
1™ 37.5480 3713 -10.24 26.79 4000 -13.21  peak
2 536931 2689 -10.64 1625 4000 -2375 peak
3 1141138 2987 -12.68 1719 4350 -26.31 peak
4 170.7926 3715 -10.06 27.09 4350 -16.41 peak
5 2276906 4026 -11.683 2873 46.00 -17.27 peak
6 4340651 2975 -513 24 62 4600 -21.38 peak
Note:

1.Correct Factor = Antenna Factor + Cable Loss - Amplifier Gain
2.Measurement= Reading + Correct Factor.
3.0ver = Result - Limit
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UE168 3m chamber
22.6°C, 49% RH Mode 4
Vertical DC 4.5V
Lemon He PASS
2025-03-17
Note:
Radiated Emission
20.0 dBuV/m
FCC Part 158 3M Radiation
Margin -6 dB
-20
30000 40 E0 G0 70 B0 [MHz) 300 400 500 GOO 700  10D0.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit ~ Over Height Degree
MHz dBuv dB/m dBuvim dBuVim dB Detector cm degree  Comment
1 * 37.4165 3841 -10.35 28.06 4000 -11.94 peak
2 87.7246 33.98 -14.40 19.58 4000 -20.42 peak
3 1141138 3377 -12.68 21.09 4350 -22.41 peak
4 170.7926 3510 -10.06 2504 4350 -1846 peak
5 2276906 3528 -11.53 2375 4600 -2225 peak
B 434 0651 2862 -5.13 2349 4600 -2251 peak
Note:

1.Correct Factor = Antenna Factor + Cable Loss - Amplifier Gain
2.Measurement= Reading + Correct Factor

3.0ver = Result - Limit

HY-FCC part 15B Ver.1.1
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UE168 3m chamber
22.6°C, 49% RH Mode 5
Horizontal AC 120V/60Hz
Lemon He PASS
2025-03-17
Note:
Radiated Emission
20.0  dBuV/m
FCC Part 156 3M Radiation
Margin -6 dB
-20
0000 40 50 G0 70 B0 [MHz) ano 400 500 GO0 700  1000.00D
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB/m dBuv/m dBuVvim dB Detector cm degree  Comment
1 368953 3141 -10.43 2098 4000 -19.02 peak
2 1141138  29.30 -12.68 16.62 43.50 -26.88 peak
3 170.7926 2938 -10.06 19.32 4350 -2418 peak
4 2276906 3949 -11.53 2796 46.00 -18.04 peak
5 284 9767 36.23 -8.91 27.32 46.00 -18.68 peak
6 * 827.4934 33.14 2.94 36.08 46.00 -9.92  peak
Note:

1.Correct Factor = Antenna Factor + Cable Loss - Amplifier Gain
2.Measurement= Reading + Correct Factor.

3.0ver = Result - Limit

HY-FCC part 15B Ver.1.1
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UE168 3m chamber
22.6°C,49% RH Mode 5
Vertical AC 120V/60Hz
Lemon He PASS
2025-03-17

Note:

Radiated Emission
20.0 JdBu¥V/m

FCC Pan 156 3M Radiation
Margin -6 dB

-20

30,000 40 50 60 70 0O [MHz) 300 400 500 GOO 700  10D0.000
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level  Factor ment Limit ~ Over Height Degree
MHz dBuV dB/m dBuV/m dBuV/m dB Detector cm degree  Comment
1" 375480 3693 -10.34 26.59 4000 -13.41 peak
2 54 2610 3142 -10.65 2077 4000 -1923 peak
3 1355062 3217 -10.01 2216 4350 -21.34 peak
4 170.7926 39.68 -10.06 29.62 4350 -13.88 peak
5 230.0985 31.09 -11.22 19.87 4600 -26.13 peak
6 341.9786 3048 -763 2285 4600 -23.15 peak
Note:

1.Correct Factor = Antenna Factor + Cable Loss - Amplifier Gain
2.Measurement= Reading + Correct Factor
3.0Over = Result — Limit
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UE168 3m chamber
22.6°C, 49% RH Mode 6
Horizontal DC 4.5V
Lemon He PASS
2025-03-17
Note:
Radiated Emission
20.0 dBu¥/m
FCC Part | 56 3M Fadiation
Margin -6 dB
-20
0000 40 50 G0 70 00 [MHz) 200 400 500 GOO 700  10D0.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB/im dBuv/m dBuVim dB Detector cm degree  Comment
1 366374 2434 -10.48 2386 4000 -16.14 peak
2 88.0330 2926 -14.43 14.83 4350 -2867 peak
3 132.6850 2869 -10.21 18.48 4350 -2502 peak
4 281.0074 2658 917 17.41 4600 -2859 peak
5 4559058 2804 -4.70 23.34 4600 -2266 peak
6 * 8304001 3017 3.01 3218 46.00 -12.82 peak
Note:

1.Correct Factor = Antenna Factor + Cable Loss - Amplifier Gain
2.Measurement= Reading + Correct Factor.
3.0ver = Result - Limit
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UE168 3m chamber
22.6°C, 49% RH Mode 6
Vertical DC 4.5V
Lemon He PASS
2025-03-17
Note:
Radiated Emission
200  dBu¥/m
FCC Part 158 3M Radiation
Margin -6 dB
-20
0000 40 50 GO 70 OO0 [MHz) 300 400 500 GOD 700  10D0.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit ~ Over Height Degree
MHz dBuv dBim dBuvim dBuVim dB Detector cm degres  Comment
1 36.7661 38.94 -10.46 28.48 4000 -11.52 peak
2 102.0013 33.01 -13.58 1943 4350 -2407 peak
3 1359821 29.00 -9.95 19.05 4350 -2445 peak
4 2317178 3494 -11.12 2382 4600 -2218 peak
5 444 8514 28.06 -4 87 2319 46.00 -2281 peak
6 * 827 4934 3240 2.94 3534 4600 -1066 peak
Note:

1.Correct Factor = Antenna Factor + Cable Loss - Amplifier Gain
2.Measurement= Reading + Correct Factor
3.0Over = Result - Limit
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Statement

1. The report is invalid without the official seal or special seal of Shenzhen Haiyun

Standard Technology Co., Ltd. (hereinafter referred to as the unit).
2. The report is invalid without the signature of the approver.
3. The report is invalid if altered arbitrarily.
4. The report shall not be partially copied without the written approval of the unit.
5. The reported test results are only valid for the tested samples.

6. If there is any objection to the test report, it shall be submitted to the test unit within 15

days from the date of receiving the report, and the overdue shall not be accepted.

Shenzhen Haiyun Standard Technology Co., Ltd.

Address: Room 110, 111, 112, 113, 115, 116, Block B, Jinyuan Business Building, No.
302, Xixiang Avenue, Labor Community, Xixiang Street, Baoan District, Shenzhen,

China
Tel: 0755-26024411

Email: service@hy-lab.cn

(END OF REPORT)
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